
Control Number : 44892

Item Number : 10

Addendum StartPage : 0





RE: DOCKET NO. 44892

^^TIZI if 2^
Application of the City of Lubbock : ^..,

i= lLf;'d5 CLHK
to Amend a Certificate of Convenience and Necessity

in Lubbock County

Submittal to comply with order #3, curing deficiencies identified by the PUC

Please find enclosed 7 copies of the revised application correcting;

CCN number for the city sewer

Copy of the TCEQ most recent CCI for the Public Water Supply

Revised large and small scale maps, with CD

List of all neighboring entities within 2 miles

List of PWS's within 2 miles

Respectful" ^ ittqd,

Mal I Lng
,..

Water Resources Manager

City of Lubbock

rnlain 2nnylubk^ock-.us
[...]
Persons who meet the requirements to opt out, and wish to request this option
should file the required documents with the:

Filing Clerk
Public Utility Commission of Texas

1701 North Congress Avenue
P.O. Box 13326

Austin, Texas 78711-3326
A copy of the request to opt out of the proposed area must also be sent to the applicant.
Staff may request additional information regarding your request.

Si desea informacion en Espanol, puede Ilamar al 1-888-782-8477



HISTORICAL BALANCE SHEETS

CURRENT ASSETS
Cash

CURRENT
YEAR A

A-1
YEAR

A-2
YEAR

A-3
YEAR

A-4
YEAR

A-5
YEAR

Accounts Receivable
Inventories
Income Tax Receivable
Other

Tota I
FIXED ASSETS
Land
Collection/Distribution S ystem
Buildin g s
E q uip ment
Other
Less: Accum. Depreciation or
Reserves

Tota l
TOTALASSETS

CURRENT LIABILITIES
Accounts Pa yable
Notes Payable , Current
Accrued Ex penses
Other

Total
LONGTERM LIABILITIES
Notes Pa yable , Lon g -term
Other

TOTAL LIABILITIES
OWNER'S EQUITY
Paid in Ca p ital
Retained Eq uity
Other
Current Period Profit or Loss
TOTAL OWNER'S EQUITY
TOTAL LIABILITIES AND-EQUITY
WORKING CAPITAL
CURRENT RATIO
DEBT TO EQUITY RATIO
EQUITY TO TOTAL ASSETS



HISTORICAL INCOME STATEMENT
CURRENT
YEAR A

A-1
YEAR

A-2
YEAR

A-3
YEAR

A-4
YEAR

A-5
YEAR

METER NUMBER
Existin g Number of Ta ps
New Ta p s per Year

Total Meters at Year End
METER REVENUE
Fees Per Meter
Cost Per Meter
O peratin g Revenue Per Meter
GROSS WATER REVENUE
Fees
Other

Gross Income
OPERATING EXPENSES
General & Administrative
Interest
Other
NET INCOME



HISTORICAL EXPENSES STATEMENT

GENERAL/ADMINISTRATIVE
EXPENSES
Salaries

CURRENT
YEAR (A)

A-1
YEAR

A-2
YEAR

A-3
YEAR

A-4
YEAR

A-5
YEAR

Office Expense
Computer Expense
Auto Expense
Insurance Expense
Telephone Expense
Utilities Expense
Depreciation Expense
Property Taxes
Professional Fees
Other

Tota I
% Increase Per Year
OPERATIONAL EXPENSES
Salaries

o.oo% 0.00% o.oo% 0.00% o.oo% 000%

Auto Expense
Utilities Expense
Depreciation Expense
Repair & Maintenance
Supplies
Other

Total
% Increase Per Year
ASSUMPTIONS
Interest Rate/Terms

o.oo% o.oo% o.oo% 000% o.oo% 0.00%

Utility Cost/ al.
Depreciation Schedule
Other



PROJECTED BALANCE SHEETS

CURRENT ASSETS
Cash

START UP YEAR 1 YEAR 2 YEAR 3 YEAR 4 YEAR 5

Accounts Receivable
Inventories
Income Tax Receivable
Other

Total
FIXED ASSETS
Land
Collection/Distribution System
Buildings
Equipment
Other
Less: Accum. Depreciation or
Reserves

Total
TOTAL ASSETS
CURRENT LIABILITIES
Accounts Payable
Notes Payable, Current
Accrued Expenses
Other

Total
LONGTERM LIABILITIES
Notes Payable, Long-term
Other
TOTAL LIABILITIES
OWNER'S EQUITY
Paid in Capital
Retained Equity
Other
Current Period Profit or Loss
TOTAL OWNER'S EQUITY
TOTAL LIABILITIES AND EQUITY
WORKING CAPITAL
CURRENT RATIO
D E BT TO EQUITY RATIO
EQUITY TO TOTAL ASSETS



PROJECTED INCOME STATEMENT

METER NUMBER
Existin g Number of Ta ps

YEAR 1 YEAR 2 YEAR 3 YEAR 4 YEAR 5 TOTALS

New Ta p s per Year
Total Meters at Year End

METER REVENUE
Fees Per Meter
Cost Per Meter
O peratin g Revenue Per Meter

GROSS WATER REVENUE
Fees
Other

Gross Income
OPERATING EXPENSES
General & Administrative
Interest
Other

NET INCOME



PROJECTED EXPENSES STATEMENT

GENERAL/ADMINISTRATIVE EXPENSES
Salaries

YEAR 1 YEAR 2 YEAR 3 YEAR 4 YEAR 5 TOTALS

Office Expense
Computer Expense
Auto Expense
Insurance Expense
Telephone Expense
Utilities Expense
Depreciation Expense
Property Taxes
Professional Fees
Other

Total
% Increase Per Year
OPERATIONAL EXPENSES
Salaries
Auto Expense
Utilities Expense
Depreciation Expense
Repair & Maintenance
Supplies
Other

Tota i
% Increase Per Year
ASSUMPTIONS
Interest Rate/Terms
Utility Cost/ al.
Depreciation Schedule
Other



PROJECTED SOURCES AND USES OF CASH STATEMENTS
YEAR 1 YEAR 2 YEAR 3 YEAR 4 YEAR 5 TOTALS

SOURCES OF CASH
Net Income
De p reciation ( if Funded )
Loan Proceeds
Other

Total Sources
USES OF CASH
Net Loss
Princi p le Portion of Pmts.
Fixed Asset Purchase
Reserve
Other

TOTAL USES
NET CASH FLOW
DEBT SERVICE COVERAGE
Cash Available for Debt
Service (CADS)
Net Income ( Loss )
Depreciation , or Reserve
Interest

TOTAL
REQUIRED DEBT SERVICE (RDS)
Princi p le Plus Interest
DEBT SERVICE COVERAGE RATIO
CADS Divided by RDS



THIS PAGE INTENTIONALLY LEFT BLANK



t^.

C

PWS / 1520002 i Co / 05-07-2013,Pws M SW Corn
Texas Commission on Environmental '

Investigation Report
JUN ^ 4City of Lubbock 20

LUBBOCK PUBLIC WATER SYSTEM

RN1012as722
Investigation # 1098784 Incident#
Investigator. JASON LiNDBMAN .Site Classification

GW >10K CONNECTION
P >10K CONNECTION
SW >10K CONNECTION

Conducted: 04/30/2013 -- 05107/2013 No Industry Code Assigned

unity
WWTLPRECON - WW TLAP Recon

Address: 6001 N GUAVA AVE; Activity Type : REGION 02 - LUBBOCK
LUBBOCK, TX 79403 PWSC4-I8WCM - PWS CC1 SUV Contut

Prograin(s): WASTEWATER
PUBLIC WATER
SYSTEM/SUPPLY

Investigation Type : Compliance Investigation

Additional ID(s) : 1520002

Princloal(sl •

Role

RESPONDENT

Contact(s):

Role

Pa,lkipated in lnvesOgaBon

Par,kipated In Investigation

NoliGed

ParW ipated in Investigation

Regulated Entity Mail Contact

Padidpated in Investigation

Other Staff Member(s):

Role

Investigator
QA Reviewer
Investigator
Investigator
Supervisor

Checklist Name

Location : E of the airport on Guava St

Name

CITY OF LUBBOCK

Title
WATER SUPPLY
SUPERVISOR

WU MAINTENANCE
FOREMAN
WATER OPERATIONS
MANAGER

WATER OPERATIONS
MANAGER

MAYOR

SHIFT LEADER

Name Phone

MR CURTIS J MCOOLE Wodc

MR OL PLYMELL Work

MR MICHAEL W LOWE W(Xk
Cell

MR MICHAEL W LO'WE WQ*
Cel

HON GLEN C R08ERTSON WOck

MR STEVE CISNEROS Work

(806) 778-2610

(806) 778-3212

(806) 775-2016

(806) 83141014

(806) 776•2616

(806) 831-6014

(806) 775-3001

(806) 946-3693

Name

MALCOLM tAING
MALCOLM LAING
JOHN KEITH III
JOSEPH HOPKINS
GARY SHIPP

Associated Check List
Unit Name



LUBBOCK PUBUC WATER SYSTEI►. - LUBBOCK

413012013 to 51712013 ^nyd,#,; 1098784
Y;^ •^ t4G_ !':•-t.;, '=t

^r:; . .'^ .

+l^W SIN^ES^GATION - EQUIPMENT MONITORING Lubbock PWS
'AFt6 SAMPLING
PWS STANDARD FIELD Lubbock PWS

Investigation Comments :

INTRODUCTION:
From April 30 through May 7, 2013, Messrs. Jason Lindeman, Malcolm Laing, Jay Keith, and Joseph
Hopkins, Texas Commission an Environmental Quality (TCEQ) Region 2 Environmental Investigators,
conducted a Public Water Supply (PWS) Comprehensive Compliance Investigation (CCI) at the Lubbock
Public Water System, TCEQ PWS IlhO 1520002. TCEQ staff members were accompanied by City of
Lubbock employees Messrs. Mike Lowe, Water Operations Manager, Curtis McDole, Water Supply
Supervisor, O.L. Plymell, Maintenance Foreman, and Steve Cisneros, Shift Leader. The CCI was
scheduled by phone with Mr. Lowe on April 16, 2013. An email describing the records required for the
Investigation was also sent at that time. During the investigation, one alleged violation and two Additional
Issues (Ala) were noted. An exit interview form describing the alleged violation was completed and signed
by Mr. Lowe on May 3, 2013 (Attachment #1). Due to the TCEQ's Enforcement Initiation Criteria (EIC)
categorization of the alleged violation, the case will be referred for formal enforcement. The Honorable
Glen C. Robertson, Mayor, will receive a"Notice of Enfon:ement" dated June 21, 2013.

GENERAL FACIUTY AND PROCESS INFORMATION:
Water for municipal use in Lubbock is supplied by purchased ground water from the Canadian River
Municipal Water Authority (CRMWA, PWS ID #1970003), wells in Bailey and Lamb Counties (Bailey County
Sandhiiis Welifield), and surface water from Lake Alan Henry. Untreated ground water from the CRMWA
Roberts County Well field enters the 430 million gallon (MG) Terminal Storage Reservoir (TSR) at the City of
Lubbock North Water Treatment Plant (NWTP). The purchased water receives the following treatment:
pre-chlorination, rapid mix, coagulation, flocculation, sedimentation and filtration. The plant has the ability to
post-chlorinate in the event of an emergency. The treated water from CRMWA enters the distn'iwtion
system from Pump Station (PS) #11 (Entry Point (EP) #1, sample tap in lab). The maximum purchase rate
from CRMWA is 43 million gallons per day (MGD) and the NWTP capacity, which Is limited by the
sedimentation basins, is 75 MGD.

Ground water from the Bailey County Sandhills Weilfield Plant is treated with chlorine and ammonia ahead
of the 5 MG ground (GR) storage tank located at the welifleld and enters the distribution system via the
Shallowater line at PS #9 (EP #6, 2.5 miles NE of Shallowater on US 84, sample tap in valve pit). The
combined production capacity of the wells is 40.06 MGD (Attachment #2). The transmission line capacity is
limited to 42 MGD.

The Lake Alan Henry Booster PS has two raw water pumps with a capacity of 12.5 MGD each and one
pump with a capacity of 16.5 MGD. Water is pumped from the lake to the 6.0 MG open lop storage tank at
the Post Booster PS, which has two 15.7 MGD pumps and one 12.5 MGD pump. From the Post Booster
PS, water is pumped to a 225 MG TSR at the South Water Treatment Plant (SWTP). A bypass line is also
available to send water directly to the plant. Water from the TSR gravity flows through a flow control
structure foiiowed by a raw water screen. Water then flows to two 7.5 MGD pretreatment trains consisting
of rapid mix, flocculation, and Inclined plate settler sedimentation basins. After the pretreatment trains,

water flows into an equalization basin. Eight 2,700 gallon per minute (GPM) membrane feed pumps take
suction from the basin and send water through four membrane feed water strainers and then to six Siemens
Memcor CP L20V MF/UF membrane units. Chlorine contactor pipeline is used for disinfectton. Chemical
feed capability includes coagulant, sodium hypochlodte, liquid ammonium sulfate, cigorine dioxide, sulfuric
acid, and sodium chlorate.

From the membranes and chlorine contactor. water flows to a 2.0 MG clearwell with three 10 MGt) transfer
pumps. These provide water via an airgapped connection to PS #8, PS #10 and PS #14 (EP #9, sample
tap in lab). The SWTP capacity, which is limited by the membrane fillers, is 15 MGD.

This Is a community system that reports 81,403 connections and meters and a population of 235,398
residents based on City of Lubbock statistics and population information. The city also reports 7 wholesale
meters with a combined 4,599 wholesale connections and a wholesale population of 15,679 (contract
Infomtiation is presented in Attachment #3).



t_'J13BO0f( PUBLIC WATER SYSTEM 4 3BOCK

4/301203 to 5712013 inv. # -1098784

Page 3 of 7

In addit'wn,to the reported who^grzaig^4tlD9^A8^tb^0.^E'.3^Rt^t§.7NA(e1:.fgc.O.-CQNIVilAmethbsf
Untreated water for these facilities is provided to the SWTP by CRMWA, undergoes treatrnent, and is then
returned to CRMWA lines for distribution to the member cities. Several of these cities have sold a portion of
their allocation. See Attachment #4 for information regarding buyers of water.

The City of Lubbock has created three pressure zones to maximize operational control. Total system
capacities are 73.75 MG GR, 20.15 MG elevated (Et.), and 240,711 GPM (346.624 MGD) of service pump
capacity. Water from the three different sources can be delivered to multiple points within the pressure to
satisfy changes in demand and capacity requirements.

The east pressure zone supplies 36,841 connections and has a combined GR storage tank capacity of 35.5
MG, a combined EL storage tank capacity of 1.15 MG, and a service pump capacity of 111,551 GPM.

At Pump Station (PS) #11, located at the NWTP, three service pumps with a combined capacity of 15.600
GPM take suction from the 6 MG and 2 MG ciean+vetts and pump to the distribution system.

At PS #3, located 0.5 blocks west of University on 3rd Street, two service pumps with a combined capacity of
16,060 GPM take suction from a 5 MG GR storage tank and pump to the distribution system.

At PS #4, located at Ave. A and Municipal Dr., four service pumps with a combined capacity of 39,791 GPM
take suction from the 5 MG and 10 MG GR storage tanks and pump to the distribution system.

At PS #6, located at 66th and Siaton Hwy, two service pumps with a combined capacity of 6,300 GPM take
suction from a 2 MG GR storage tank and pump to the distribution system.

At PS #8, located at 66th and loop 289, three service pumps with a combined capacity of 28,500 GPM take
suction from a 5 MG GR storage tank and pump to the distribution system.

At PS #12. located southeast of the prison on Slaton Hwy, there are three booster pumps with a combined
capacity of 1,500 GPM. A 0.15 MG EL storage tank is located at the PS and floats on the supply line
between the PS and the prison. These pumps are not included as part of the service pump capacity.

At PS #16, located north of the NWTP, three service pumps with a combined capacity of 5,300 GPM take
suction from a 0.5 MG GR storage tank and pump to the City of New Deal.

An additional 1 MG EL storage tank, located at 35th and Ave. W, floats on the system.

The west pressure zone supplies 38,080 connections and has a combined GR storage tank capacity of 19
MG, a combined EL storage tank capacity of 3 MG, and a service pump capacity of 129,150 GPM. Due to
location and topography, an additional 5 MG of elevated GR is counted for the welifiaid GR storage tank and
an addItional 14.25 MG ground storage and 11 MG of elevated storage is counted for the transmission line
from the weiifieid.

At PS #7, located at 29th and Marsha Sharp Freeway, seven service pumps with a combined capacity of
49,000 GPM take suction from the 2 MG and 5 MG GR storage tanks and pump to the distribution system.

At PS #9 (or Low Head "B"), located at N. Quaker and Clovis Hwy, four service pumps with a combined
capacity of 23,200 GPM take suction from a 5 MG GR storage tank and pump to the distdbution system.
There are four additional service pumps with a combined capacity of 38,100 GPM that are also utilized to
pump to the distribution system.



LUBBOCK PUBLIC WATER SYSTi ►. - LUBBOCK

413012013 to 51112013 Inv. # -1098784

Page 4 of 7 At PS #10, located at 82nd and Memphis, two service pumps with a combined capacity of 18,850 GPM take
suction from a 7 MG GR storage tank and pump to the distribution system.

A 1 MG EL storage tank, located at 50th and Joliet, and a 2 MG EL storage tank, located at 74th and Genoa,

float on the system.

The southwest pressure zone supplies 6,482 connections and is served by PS #14, which has four service
pumps with a combined capacity of 10,000 GPM that take suction from a 5 MG GR storage tank and pump
to the distribution system. The city currently has plans to Install an additional 5 MG GR storage tank.
Although there is no EL storage capacity, the design allows for valves between the southwest and west
pressure zones to open so that pressure can be maintained between the two zones. This design was
conditionally approved by TCEQ in a letter dated July 27, 2006.

The city has numerous licensed employees within the different departments involved in water production,
distribution, and protection. There are 4 A, 5 8 Surface Water (SW),1 B Ground Water (GW), 9 C SW, 2 C

GW, and I C Distribution (Dist) licensed operators within the Water Utilities department (Attachment #5).
The department that oversees distribution has 2 B Dist, 12 C t7ist,1 C SW. 5 D. 3 Baddiow Prevention

Assembly Tester (BPAT), and 2 Customer Service Inspector (CSI) licensed operators (Attachment #6).
The Education Department has 18 GW, I C GW, 2 C Dist, 1 D, 6 BPAT, 6 CSI, 1 Water Treatment
Specialist, 4 Landscape Irrigation Inspectors, and 2 Landscape Irrigators (Attachment #7). License detags
for Messrs_ Lowe, McDole, Plymell, and Cisneros are attached (Attachment #8).

System sketches documenting capacities and flows are attached to the report. Additional information is
provided in the iWUD Water System Data Sheet (Attachment #9) and Public Water System Data print out
(Attachment #10).

BACKGROUND:
A Complaint investigation was conducted from March 26 through April 5, 2013 (reference investigation